

Primary Headache



Brendan Freeman, DO, MHPE^{a,b,c,1,*},
Anand Swaminathan, MD, MPH^{a,b,c,2}

KEYWORDS

- Primary headache • Migraine • Tension-type headache • Cluster headache
- Trigeminal autonomic cephalalgias • Pediatric headache • Headache in pregnancy
- Elderly headache

KEY POINTS

- Primary headaches account for the majority of ED headache presentations, with migraine being the most commonly diagnosed type.
- Red flag symptoms (SNOOP2 mnemonic) should always be assessed to rule out dangerous secondary headaches.
- Routine neuroimaging is unnecessary for primary headaches unless red flags are present.
- Opioids should be avoided due to inadequate sustained relief, dependence, and an increased risk of medication overuse headaches.
- The aim of the emergency physician is to rule out secondary causes of headaches, alleviate distress caused by these headaches, and arrange close follow-up.

PRIMARY HEADACHE

Introduction

Headache is one of the most common emergency department (ED) presentations, accounting for approximately 4 million visits annually (~2.6% of all visits).¹ While most cases are ultimately diagnosed as benign or primary headache processes, it is critical to consider dangerous diagnoses, such as subarachnoid hemorrhage, cervical artery dissection, meningitis, and encephalitis. Although roughly 5.5% of patients presenting with headaches to the ED end up with a pathologic diagnosis, neuroimaging is obtained in 14% of cases.² This burden of volume and resources underscores the importance of proper evaluation and risk stratification.

Regardless of the underlying cause, the primary goals in headache management include ruling out dangerous conditions, providing effective pain control, and ensuring follow-up. Primary headaches are typically grouped into 4 categories: migraine

^a Northwell, New Hyde Park, NY, USA; ^b Department of Emergency Medicine, Zucker School of Medicine at Hofstra/Northwell, Hempstead, NY, USA; ^c Department of Emergency Medicine, Staten Island University Hospital, 475 Seaview Avenue, Staten Island, NY 10305, USA

¹ Present address: 78 16th Street, Apartment 4, Brooklyn, NY 11215.

² Present address: 6 Willow Grove Parkway, Westfield, NJ 07090.

* Corresponding author.

E-mail address: bfreeman3@northwell.edu

Emerg Med Clin N Am 44 (2026) 171–186

<https://doi.org/10.1016/j.emc.2025.08.010>

emed.theclinics.com

0733-8627/26/© 2025 Elsevier Inc. All rights are reserved, including those for text and data mining, AI training, and similar technologies.

Abbreviations	
ED	emergency department
NSAID	nonsteroidal anti-inflammatory drug
TAC	trigeminal autonomic cephalalgia
TTH	tension-type headache

headaches, tension-type headaches (TTHs), trigeminal autonomic cephalgias, and other primary headaches. Despite the presence of a standard classification schema (<https://ichd-3.org/>), providing an exact diagnosis can be challenging, with up to one-third of patients going undiagnosed despite thorough evaluation.^{3,4}

Evaluation

The initial evaluation of patients with headache should focus on differentiating primary from secondary etiologies. The SNNOOP10 mnemonic is useful in identifying “red flag” signs and symptoms that prompt further evaluation.^{5,6} Evaluation and management of dangerous headaches are covered elsewhere.

Systemic symptoms or signs including fever, rash, or weight loss.

Neurologic symptoms or signs including focal weakness, numbness, or confusion.

Neoplasm in history.

Onset that is sudden, maximal, and/or severe at onset.

Older patients (>50 y old) with new onset or change in headache features.

Pattern change or recent onset of headache.

Positional headache.

Precipitated by sneezing, coughing or exercise.

Papilledema.

Progressive headache or atypical symptoms.

Pregnant or postpartum.

Painful eye with autonomic features.

Post-traumatic onset of headache.

Pathology of the immune system, such as human immunodeficiency virus.

Painkiller overuse or new drug at onset of headache.

After careful consideration of secondary headaches, the history should pivot to headache features that can differentiate primary headache causes. This includes asking about prodromal symptoms, associated symptoms, onset, duration, frequency, and features that differentiate the headache from prior episodes.

Patients with primary headache processes should have an unremarkable physical examination (with the exception of cluster headaches). Abnormalities found on examination or with vital signs should prompt the clinician to reconsider whether the patient actually has a secondary headache. A thorough neurologic assessment should be performed, including assessment of cranial nerves, strength, sensation, cerebellar function, and gait. Often, this can be challenging during the initial evaluation if the patient is suffering from significant pain. In these situations, treatment to alleviate symptoms and a complete neurologic assessment should be undertaken after improvement. A complete head and neck examination should also be performed as it may reveal causes of secondary headache including otitis media, odontogenic infections, sinusitis, and meningitis. Patients with visual complaints and headache should have visual acuity checked, intraocular pressure assessment (tonometry), and, depending on the scenario, fundoscopic evaluation looking for papilledema (or ocular ultrasound).

Diagnostic testing plays a limited role in evaluating and managing patients with primary headache processes and serves to risk stratify dangerous diagnoses. The

American College of Emergency Physicians (ACEP) and the American College of Radiology have created guidelines to support clinicians in determining the utility of advanced imaging.^{7,8} As previously detailed, imaging is not necessary in the absence of “red flag” features. Laboratories are similarly rarely needed in evaluation and management but can be useful under certain circumstances. For instance, a positive pregnancy test may alter the likelihood of certain secondary headache processes (e.g. pre-eclampsia and cerebral venous thrombosis). Finally, an electrocardiogram (ECG) should be considered to check the QTc interval as many of the medications administered to abort headaches have QT-prolonging effects. This becomes more of an issue with repeated doses or when multiple QT-prolonging meds are administered.

Refer to **Table 1** for general headache pain management medications/dosages. Further details regarding specific treatment strategies for each major class of primary headache (e.g. migraine, tension, and cluster) are discussed under their appropriate header. Opioid-containing analgesics are strongly discouraged by both The ACEP and the American Academy of Neurology, given the potential for dependence, inadequate long-term relief, and risk of medication overuse headache.^{9,10}

MIGRAINE

Background

Migraine headaches are the second most common type of primary headache, affecting 18% of US women and 9% of US men and accounting for at least 1.2 million yearly ED visits in the United States.^{11,12} Migraines frequently disrupt the lives of those affected, and the frequency of these disruptions is used to evaluate severity.

Pathogenesis

The current theory focuses on neuronal dysfunction with cortical spreading of depression, resulting in neuronal and glial depolarization. This is believed to account for the different phases seen in migraines, including the prodrome, aura (when present), headache, and postdrome. Neuronal sensitization is believed to alter the response to nociceptive stimuli, resulting in varied pain responses. Serotonin and calcitonin-gene-related peptides are implicated in migraine pathophysiology and represent important targets for therapy. Endogenous and exogenous decreases in estrogen can precipitate migraine events in women.¹³

Clinical Presentation and Evaluation

Migraine headaches are characterized by recurrent pounding or throbbing pain that is typically unilateral and frequently accompanied by other symptoms, such as nausea, vomiting, and sensitivity to light, sound, or smells. A major challenge in diagnosis is the fact that many patients use the term migraine colloquially to refer to any moderate to severe intensity headache. As such, it is important to elicit specifics regarding symptomatology, frequency of headaches, and whether a physician has established the diagnosis in the past. The POUND mnemonic (see below) outlines some of the most common symptoms seen and can aid in ED diagnosis¹⁴:

Pulsatile quality of headache described.

One-day duration (<4 h suggests TTH).

Unilateral location.

Nausea or vomiting.

Disabling intensity.

Migraine headaches have 2 major forms: with and without aura. The International Headache Society has established criteria for both forms (**Table 2**).³

Table 1	
Dosing/medication guide	
Medication	Dosage/Route
Ibuprofen	400–600 mg by mouth every 4–6 h as needed (maximum daily dose 3200 mg)
Naproxen	440–500 mg by mouth as an initial dose followed by 220–250 mg by mouth every 8–12 h as needed (maximum daily dose 1500 mg)
Ketorolac	10–15 mg intravenous push every 4–6 h as needed
Acetaminophen	<i>Oral</i> Acetaminophen 10–15 mg/kg/dose (actual body weight), by mouth, every 4–8 h as needed (maximum 1000 mg/dose; maximum 75 mg/kg/day or 4000 mg/day, whichever is lower) <i>Parenteral dose</i> <i>For adults >50 kg:</i> 650 mg intravenously every 4 h or 1000 mg every 6 h as needed (maximum 1000 mg/dose; maximum 4000 mg/day) <i>For adults <50 kg:</i> 15 mg/kg intravenous every 6 h (maximum 750 mg/dose; maximum 75 mg/kg/day)
Dexamethasone	10 mg IV push over 2 min × 1 dose to reduce risk of migraine recurrence.
Droperidol	1.25–2.5 mg intravenous or intramuscular as a 1-time dose
Haloperidol	2.5–5 mg intravenous (maximum dose 5 mg) as a 1-time dose
Metoclopramide	10 mg slow intravenous push as a single dose over 1–2 min. Note: IV is preferred in the treatment of migraine, though it can be given intramuscularly. Additionally, some experts increase the maximum single dose to 20 mg for migraine with nausea and vomiting
Prochlorperazine	10 mg intravenous as a 1-time dose
Diphenhydramine	25–50 mg intravenous or intramuscular to prevent/treat extrapyramidal reactions
Magnesium Sulfate	1–2 g intravenous over 15–30 min as a 1-time dose Note: Particularly useful for migraine <i>with aura</i>
Sumatriptan	<i>Subcutaneous</i> 6 mg, 1-time dose (maximum 6 mg per dose; 12 mg in 24 h) May give an additional dose of 1–6 mg \geq 1 h from the initial dose if migraine symptoms return or persist AND the patient had some response from the initial dose <i>Intranasal</i> <i>Imitrex (nasal spray):</i> 5, 10, 20 mg (maximum 40 mg in 24 h) May repeat dose in \geq 2 h from initial dose only if there is some response from the initial dose <i>Onzetra Xsail (nasal powder):</i> 11 mg into each nostril (22 mg total) using the medication device (i.e., nose piece) (maximum 44 mg in 24 h) May repeat dose in \geq 2 h from initial dose, only if there is some response from the initial dose <i>Tosymra (nasal spray):</i> 10 mg (1 actuation) as a single spray into one nostril (maximum 30 mg in 24 h) May repeat dose no more than 2 times \geq 1 h from the previous dose (i.e., maximum total dose 30 mg in 24 h). Repeat dose only if there is some response from the initial dose.

Table 2 ICHD-3 classification diagnostic criteria for acute migraine headache without aura	
Criteria	Requirements
Number of attacks (A)	At least 5 headache attacks, fulfilling criteria B-D
Duration (B)	Each attack lasts 4–72 h
Pain characteristics (At least 2 required) (C)	Unilateral location Pulsating quality Moderate or severe intensity Aggravation by or avoidance of routine physical activity
Additional Symptoms (At least 1 required) (D)	Nausea or vomiting Photophobia Phonophobia
Exclusion Criteria (E)	Not better accounted for by another disorder

Auras are reversible neurologic phenomena that precede migraine symptoms and can last for minutes at a time. Aura symptoms include visual (scintillation and/or scotomas), sensory (pins and needles, numbness), speech (aphasia), motor, brainstem, or retinal. Sensory and language symptoms typically occur in conjunction with visual symptoms. Interestingly, migraine with aura can occur without headache.³

Auras should not be confused with neurologic symptoms that occur with the headache itself. These symptoms can include visual, sensory, language, motor phenomena, vestibular symptoms, and can mimic acute stroke. A history of similar presentations may be present, but a stroke workup is often indicated in the absence of prior episodes. Patients may also describe prodromal symptoms, including depression, fatigue, yawning, depression, and decreased activity. These symptoms can also be present after the migraine has resolved (postdromal).

Complications

Significant complications are uncommon in migraines.³ Status migrainosus is a debilitating migraine with or without aura that lasts for more than 72 h. Persistent aura without infarction is seen when aura symptoms last for more than 1 w in the absence of abnormalities on neuroimaging. Rarely, patients with migraine with aura can suffer from migrainous infarction, an ischemic stroke in the territory corresponding to the patient's aura. This is more common in young women. Gastrointestinal symptoms are common in migraines (e.g. nausea and vomiting), but some patients can suffer from cyclic vomiting syndrome and concomitant moderate to severe abdominal pain (i.e. abdominal migraines).

Medical/Pharmacologic Management

Patients with mild to moderate symptoms without nausea can be managed with oral medications, including acetaminophen and nonsteroidal anti-inflammatory drugs (NSAIDs).¹⁵ However, most patients have progressed beyond this point by the time they present to the ED and require parenteral therapy.

There are a large number of parenteral treatment options for migraine headaches, but 3 classes of medications are established as first-line treatment: antidopaminergics, butyrophenones, and NSAIDs. Antidopaminergics (e.g. metoclopramide and prochlorperazine) have established efficacy both as monotherapy and in conjunction

with NSAIDs and address both nausea associated with migraines and the acute headache.¹⁶ Though highly effective, administration of these agents can be accompanied by undesirable extrapyramidal symptoms (e.g. akathisia and dystonic reactions). Co-administration of an anticholinergic medication like diphenhydramine has been shown to reduce akathisia resulting from prochlorperazine but not from metoclopramide.^{17,18} Akathisia can also be avoided by slowing the rate of administration.¹⁹ If akathisia develops, it can be treated either with diphenhydramine or midazolam.²⁰

Butyrophenones, similar to antidopaminergics, address both headache and nausea. Both parenteral haloperidol and droperidol are effective in relieving migraine symptoms.^{21–23} Historically, there was a concern for prolongation of the QTc, but this has not been borne out in the literature.²⁴ It is reasonable to obtain an ECG before administration if feasible, and it is recommended if multiple doses are administered or if the patient is on other QTc prolonging medications. As with antidopaminergics, akathisia can occur after butyrophenone administration and can similarly be treated with diphenhydramine.

Parenteral NSAIDs (e.g. ketorolac) have shown modest efficacy as monotherapy when compared to antidopaminergics.²⁵ They are probably best used in combination with an antidopaminergic, though this approach has not been studied in clinical trials.

The triptan class of medications is serotonergic receptor agonists that mainly play a role in aborting migraines early in their course. Sumatriptan is available as a subcutaneous injection but is inferior to antidopaminergic agents and is commonly associated with adverse events that limit its utility in the ED.²⁶

A number of agents have limited data regarding efficacy in migraine management and may be reserved for refractory cases. While steroids have not been shown to improve acute migraine pain, substantial evidence exists to endorse the use of dexamethasone in reducing headache recurrence.^{27,28} Despite frequent use, magnesium has not been consistently shown to provide benefit in patients with migraines.²⁹ Intravenous fluids, without significant signs of dehydration, do not play a significant role in treatment.²⁶ Calcitonin gene-related peptide receptor antagonists are an emerging class of medications in migraine management. Outpatient data have been underwhelming and no ED studies have shown any benefit. Valproic acid is often considered in refractory cases but has demonstrated similar efficacy to ketorolac, prochlorperazine, and metoclopramide.³⁰ Ketamine and propofol have both been studied with mixed results.^{31–33}

TENSION-TYPE HEADACHE

Background

TTH is a common condition characterized by bilateral, bandlike pain of mild to moderate intensity. It is the most common primary headache in the general population, with a lifetime prevalence between 30% and 78%.^{2,34–36} Studies suggest that TTHs are more common in women than men, may be more prevalent in White Americans than Black Americans, and occur less frequently among the elderly.³⁴ TTH is classified by symptom frequency into infrequent episodic, frequent episodic, and chronic TTH.³

Pathogenesis

The precise mechanisms underlying TTH remain uncertain and arise from a complex interplay of peripheral and central mechanisms. Episodic TTH is driven by peripheral nociceptive activation, often linked to myofascial trigger points and muscle tenderness, while chronic TTH involves central sensitization, increased pain sensitivity, and impaired pain modulation.

Clinical Presentation

Patients typically report a mild to moderate, bilateral, non-throbbing headache described as “dull,” “pressure,” or “head fullness,” and often compared to a “tight cap,” “band-like,” or a “heavy weight on the head or shoulders.” While the pain is usually mild to moderate, it can occasionally be severe. Pericranial muscle tenderness is the most common abnormal finding in TTH, often reported in the head, neck, or shoulders and exacerbated during headache episodes.³

Evaluation

Patients with TTH should be evaluated for their headaches’ frequency, duration, and potential triggers. Stress, mental strain, head or neck movements, sleep disturbances, dehydration, alcohol, and sunlight exposure are commonly reported triggers.³⁷ The causal role of these triggers remains unclear and a headache diary may help identify and manage individual triggers. Risk factors for secondary headaches should also be assessed.

The diagnosis of TTH relies on symptoms consistent with typical features, fulfillment of the International Classification of Headache Disorders (ICHD)-3 criteria (**Table 3**), and normal neurologic examination findings apart from increased pericranial muscle tenderness.³ Always consider alternative diagnoses in patients unresponsive to initial therapies.

Medical/Pharmacologic Management

The first-line medication is typically an oral NSAID, such as ibuprofen, naproxen, ketoprofen, or aspirin.^{36,38} These agents are preferred due to their effectiveness and lower risk of medication overuse headaches compared to acetaminophen, codeine, or butalbital. However, in patients who cannot tolerate NSAIDs or have contraindications to them, acetaminophen is considered a first-line agent.³⁹

Criteria	Episodic TTH	Chronic TTH
Frequency (A)	<p>≥10 episodes of headache fulfilling criteria B through D</p> <p><i>Infrequent:</i> <1 d/mo on average (<12 d/y)</p> <p><i>Frequent:</i> 1–14 days/month on average (≥12 and <180 days/year)</p>	<p>Headache ≥15 d/mo on average for >3 mo (≥180 d/y) and fulfilling criteria B through D</p>
Duration (B)	30 min to 7 d	Hours to days or unremitting
At least two of the following criteria (C)	<p>Bilateral location</p> <p>Pressing or tightening (non-pulsating) quality</p> <p>Mild to moderate intensity</p> <p>Not aggravated by routine physical activity (e.g. walking, climbing stairs)</p>	
Both of the following (D)	<p>No nausea or vomiting</p> <p>No more than one of photophobia or phonophobia</p>	<p>Neither moderate or severe nausea nor vomiting</p> <p>No more than one of photophobia, phonophobia, or mild nausea</p>
Exclusion (E)	Not better accounted for by another ICHD-3 diagnosis	

For severe or refractory cases, parenteral options, such as ketorolac, metoclopramide, and chlorpromazine, may provide rapid relief, particularly for patients with disabling symptoms.^{40,41} Combination therapies containing caffeine (e.g. acetaminophen-aspirin-caffeine or acetaminophen-caffeine) may provide additional analgesic benefits for patients without response to NSAIDs or acetaminophen, but carry a higher risk of side effects like nausea or dizziness.^{42,43}

Triptans, muscle relaxants, and local injections are treatments with limited or uncertain benefits.⁴⁴ While non-pharmacologic options like heat, ice, and massage lack robust evidence for acute TTH relief, they may offer adjunctive benefits for some patients, particularly as a preventive strategy. For chronic TTH, preventive therapy and addressing comorbid conditions, such as anxiety or depression are often necessary.

CLUSTER HEADACHE

Background

Cluster headache is the most prevalent and well-characterized subtype of trigeminal autonomic cephalalgia (TAC), which includes paroxysmal hemicrania, short-lasting unilateral neuralgiform headache attacks, and hemicrania continua.⁴⁵ Affecting approximately 0.1% of the population, cluster headaches primarily occur in males and typically begin between ages 20 and 40.^{46,47} While tobacco use and head trauma are noted to be associated with cluster headaches, their role in its pathogenesis remains unclear.^{48,49}

Pathogenesis

The pathogenesis of cluster headache remains unclear, but the leading theory suggests hypothalamic activation triggers the trigeminal-autonomic reflex, likely via a trigeminal-hypothalamic pathway.⁴⁵ Across TACs, this process likely involves activation of the ophthalmic division of the trigeminal nerve, parasympathetic outflow from the facial nerve, and neuropraxia of postganglionic fibers, which contribute to autonomic symptoms.

Clinical Presentation

Cluster headache presents as severe, unilateral pain in the orbit, periorbital region, or temple, often described as sharp or stabbing. The intensity is excruciating, causing restlessness, pacing, or rocking as patients struggle to remain still during an attack. Some may also experience cutaneous allodynia. Attacks are accompanied by ipsilateral cranial autonomic symptoms, including conjunctival injection, lacrimation, nasal congestion, rhinorrhea, eyelid edema, forehead or facial sweating, miosis, and ptosis.

Cluster headaches occur in cycles, with attacks lasting 15 to 180 min and occurring multiple times per day over weeks to months, followed by remission periods lasting months to years. They occur in 2 forms: episodic and chronic. The episodic form, affecting 80% to 90% of patients, includes remission periods lasting at least 3 mo. In contrast, chronic cluster headache persists for over a year without remission or with remissions shorter than 3 mo.^{3,50} Some patients report circadian and seasonal patterns, with attacks more frequent at night and during spring or autumn. Alcohol and heat exposure are common triggers.^{50,51}

Evaluation

Patients with suspected cluster headaches should be evaluated for attack frequency, duration, and the previously discussed triggers and risk factors. A detailed history and physical examination are essential to distinguish cluster headaches from other

headache syndromes. The diagnosis of cluster headache relies on symptoms consistent with typical features and fulfillment of the ICHD-3 criteria (Table 4).³

Neuroimaging, such as MRI, may be necessary in patients suspected of this diagnosis as secondary structural causes, such as pituitary adenomas, may mimic its presentation and are readily picked up by MRI.⁵² Additional imaging of the face, sinuses, or vascular structures is reserved for atypical cases. Unless symptoms or physical examination suggest an alternative diagnosis, routine laboratory tests, electrophysiologic studies, and lumbar puncture are unnecessary.

Medical/Pharmacologic Management

First-line acute treatment should include 100% oxygen therapy at 12 to 15 L/min via a non-rebreather mask, followed by subcutaneous sumatriptan if there is no relief. Both treatments have shown high efficacy in rapidly terminating attacks and are supported by national guidelines and expert consensus.^{53–56} Sumatriptan administered subcutaneously is the most effective pharmacologic option but is contraindicated in patients with ischemic heart disease, uncontrolled hypertension, or peripheral vascular

Table 4 ICHD-3 classification diagnostic criteria for cluster headaches	
Criteria	Cluster Headache
Number of attacks (A)	At least 5 attacks fulfilling criteria B through D
Severity (B)	Severe or very severe unilateral orbital, supraorbital, and/or temporal pain lasting 15–180 min when untreated; during part (but less than half) of the active time course of cluster headache, attacks may be less severe and/or of shorter or longer duration
Symptoms: Either or both of the following (C)	At least one of the following symptoms or signs ipsilateral to the headache: <ol style="list-style-type: none"> Conjunctival injection and/or lacrimation Nasal congestion and/or rhinorrhea Eyelid edema Forehead and facial sweating Miosis and/or ptosis A sense of restlessness or agitation
Frequency (D)	Attacks have a frequency between one every other day and 8 per day; during part (but less than half) of the active time course of cluster headache, attacks may be less frequent
Exclusion criteria (E)	Not better accounted for by another ICHD-3 diagnosis
Episodic Cluster Headache	
A	Attacks fulfilling criteria for cluster headache and occurring in bouts (cluster periods)
B	At least 2 cluster periods lasting from 7 d to 1 y (when untreated) and separated by pain-free remission periods of 3 mo or more
Chronic Cluster Headache	
A	Attacks fulfilling criteria for cluster headache
B	Attacks occurring without a remission period, or with remissions lasting less than 3 mo, for at least 1 y

disease. If the patient cannot tolerate subcutaneous therapy, intranasal triptans are appropriate and administered contralateral to the side of the headache.⁵⁶ Oxygen therapy is well-tolerated and relieves nearly two-thirds of patients, making it the preferred option.

For patients who do not respond to first-line therapies, alternatives include intranasal lidocaine and ergot derivatives, such as oral ergotamine or intravenous dihydroergotamine. Intranasal lidocaine, in particular, is easy to administer and has minimal systemic side effects, making it an attractive option in the ED. However, its efficacy is lower than triptans.⁵⁷ Ergots may be useful in select patients, particularly for nighttime attacks, due to their longer half-life than triptans. However, they should not be used within 24 h of triptan administration due to the risk of vasospasm and are contraindicated in pregnancy.⁵⁸ Robust data regarding these medications' efficacy in ED patients are lacking.

A plan for prophylaxis or mitigation of recurrent episodes should be considered for cluster headache patients before discharge from the ED. Prevention of recurrent attacks is essential, as patients with cluster headaches have an increased risk of suicide.^{50,59} Verapamil is the most widely used preventive agent and is efficacious in treating both episodic and chronic cluster headaches, but requires a relatively long-titration time, making outpatient follow-up crucial.⁶⁰ Glucocorticoids can be used for short-term prophylaxis, particularly in episodic cluster headaches with short active periods, or as a bridge while titrating verapamil. There are no data favoring 1 glucocorticoid regimen over another. An example regimen might include prednisone 100 mg once a day for 3 d and then tapering by decreasing the dose 10 mg every third day. In refractory cases, alternatives, such as galcanezumab, lithium, and topiramate, have been studied, though their roles remain secondary.⁵⁵

Other Medical Management

Nerve blocks with local anesthetics are effective adjuncts to standard medical management, with increasing evidence supporting their efficacy, particularly for occipital and sphenopalatine ganglion nerve blocks.⁶¹ The greater occipital nerve block, which involves injecting local anesthetic near the greater occipital nerve (with or without an additional injection near the lesser occipital nerve), was found to be superior to placebo but not as effective as standard treatment with metoclopramide.^{62,63} This block can be combined with a supraorbital block.⁶⁴ The sphenopalatine block involves placing a cotton-tipped applicator soaked in local anesthetic into the naris until it reaches the posterior pharynx. Data for this treatment show improvement in migraine headaches.^{65,66}

Patients with chronic headache syndromes may be treated with botulinum toxin injections (Botox) in the outpatient setting. The most common side effects after injection are pain, swelling, and erythema at the injection site. Uncommon complications that may prompt ED presentation include ptosis, dysphagia, and weakness in the shoulders and neck. These effects occur when the toxin spreads past the injection site and will typically resolve on its own. Rarely, the spread of toxin beyond local areas can cause breathing issues. Supportive care with non-invasive or invasive ventilation is indicated in these cases.

DISCUSSION

Challenges in Diagnosis

Diagnosing primary headaches is difficult due to overlapping symptoms across headache types. Variability in patient-reported symptoms, treatment response, and

frequency further complicate classification. Distinguishing primary from secondary headaches, such as subarachnoid hemorrhage, meningitis, or cerebral venous sinus thrombosis, is critical. Secondary headaches can mimic migraines or TTHs, leading to misdiagnosis if red flags—sudden onset, focal neurologic deficits, or immunocompromised status—are missed. Overuse of neuroimaging in low-risk patients increases unnecessary testing, while underuse in high-risk patients can delay life-threatening diagnoses.

Challenges in Management

Treatment efficacy varies, requiring trial-and-error with different pharmacologic agents. Medication overuse can worsen headache frequency and severity. Pain control must be balanced against medication side effects, such as QT prolongation, nephrotoxicity, and cardiovascular risks associated with antidopaminergics, triptans, and NSAIDs.

Setting realistic patient expectations is the key. Headache management often requires multiple medication trials and lifestyle modifications. Acute treatments may not work immediately or universally, sometimes necessitating combination therapy. Preventive strategies, including avoiding triggers, optimizing sleep, and stress reduction, are essential for patients with frequent or disabling headaches. Proper follow-up ensures ongoing treatment adjustments and helps patients recognize when changes in headache pattern or severity warrant re-evaluation.

Special Populations

Pregnancy and lactation

Acetaminophen and metoclopramide are first-line, with caffeine and diphenhydramine as adjuncts. Nerve blocks are a safe option. NSAIDs should be avoided in the third trimester and minimized in the first. Triptans, ondansetron, and magnesium may be considered with careful risk-benefit assessment. Critical diagnoses to consider include preeclampsia, cerebral venous thrombosis, and pituitary apoplexy.⁶⁶

Pediatrics

Non-invasive treatments are preferred, with hydration, rest, and trigger avoidance playing a larger role. For pharmacologic management, weight-based dosing is essential with special attention to age restrictions (e.g. triptans not for <5 y, promethazine not for <2 y). NSAIDs and acetaminophen are first-line agents. Other medications have limited evidence in pediatrics and are reserved for severe or refractory cases, with common parenteral options including prochlorperazine with diphenhydramine and ketorolac. Alternatives include metoclopramide or dihydroergotamine. Promethazine or ondansetron may be added for nausea.

Older adults

NSAIDs pose higher risks of gastrointestinal bleeding, renal dysfunction, and cardiovascular events. Polypharmacy must be carefully managed due to drug interactions and impaired metabolism. Additionally, older adults are at higher risk for secondary headaches and warrant careful evaluation, including imaging as needed.

SUMMARY

Primary headaches, including migraines, TTHs, and trigeminal autonomic cephalgias, are common ED presentations. While benign, they must be differentiated from dangerous secondary headaches through history-taking, red flag recognition, and selective imaging. Treatment should be tailored to headache type when possible, with

parenteral therapy often required in the ED. Opioids should be avoided due to their association with dependence and medication overuse headaches. Special populations require adjusted approaches: NSAIDs should be avoided in late pregnancy, pediatric patients need weight-based dosing, and older adults require careful medication selection. Preventive measures, including lifestyle modifications and prophylactic medications, are critical for patients with frequent or severe headaches. Proper follow-up and patient education are essential to long-term headache management, reducing unnecessary ED visits and optimizing care.

CLINICS CARE POINTS

- Headaches are one of the most common reasons patients present to the emergency department. The vast majority of headaches in the ED are primary. Still, secondary headaches must always be considered. Use the SNNLOOP10 mnemonic to screen for dangerous secondary causes.
- The aim of the emergency clinician should be to alleviate the distress caused by these non-life-threatening headaches and ensure a clear outpatient treatment plan, including preventive therapy where appropriate and discussion of strategies to avoid medication overuse headaches.
- Routine neuroimaging is unnecessary for primary headaches unless red flags are present—computed tomography (CT) or MRI should be reserved for cases where secondary causes cannot be excluded based on history and examination.
- Opioids should be avoided due to poor efficacy and the risk of medication overuse headache; instead, focus on targeted treatment with NSAIDs, antiemetics, intravenous (IV) fluids, and other adjuncts, such as nerve blocks.
- Consider special populations carefully, including pregnant or lactating patients, pediatric patients, or the elderly, to rule out secondary causes of headaches and to tailor treatment to population and patient-specific factors.

DISCLOSURES

The authors have no disclosures.

REFERENCES

1. Centers for Disease Control and Prevention. National hospital ambulatory medical care survey: estimates of emergency department visits in the United States, 2016-2022. Available at: <https://www.cdc.gov/nchs/dhcs/ed-visits/>. Accessed January 7, 2025.
2. Goldstein JN, Camargo CA Jr, Pelletier AJ, et al. Headache in United States emergency departments: demographics, work-up, and frequency of pathological diagnoses. *Cephalalgia* 2006;26:684–90.
3. Headache classification committee of the international headache society (IHS) the international classification of headache disorders, 3rd edition. *Cephalalgia* 2018;38(1):1–211.
4. Friedman BW, Hochberg ML, Esses D, et al. Applying the international classification of headache disorders to the emergency department: an assessment of reproducibility and the frequency with which a unique diagnosis can be assigned to every acute headache presentation. *Ann Emerg Med* 2007;49(4):409–19.e1-9.

5. Do TP, Remmers A, Schytz HW, et al. Red and Orange flags for secondary headaches in clinical practice: SNNOOP10 list. *Neurology* 2019;92(3):134–44.
6. Edlow JA, Panagos PD, Godwin SA, et al. Clinical policy: critical issues in the evaluation and management of adult patients presenting to the emergency department with acute headache. *J Emerg Nurs* 2009;35(3):e43–71.
7. Douglas AC, Wippold FJ, Broderick DF, et al. ACR appropriateness criteria headache. *J Am Coll Radiol* 2014;11(7):657–67.
8. Godwin SA, Cherkas DS, Panagos PD, et al. American College of Emergency Physicians Clinical Policies Subcommittee (Writing Committee) on Acute Headache, Clinical policy: critical issues in the evaluation and management of adult patients presenting to the emergency department with acute headache. *Ann Emerg Med* 2019;74(4):e41–74.
9. Langer-Gould AM, Anderson WE, Armstrong MJ, et al. The American Academy of Neurology's top five choosing wisely recommendations. *Neurology* 2013;81:1004–11.
10. Victor TW, Hu X, Campbell JC, et al. Migraine prevalence by age and sex in the United States: a life-span study. *Cephalalgia* 2010;30:1065–72.
11. Friedman BW, West J, Vinson DR, et al. Current management of migraine in US emergency departments: an analysis of the national hospital ambulatory medical care survey. *Cephalalgia* 2015;35:301–9.
12. Pavlovic JM, Akcali D, Bolay H, et al. Sex-related influences in migraine. *J Neurosci Res* 2017;95(1–2):587–93.
13. Wilson JF. In the clinic. *Migraine* 2007;147(9):ITC11–11–16.
14. Orr SL, Friedman BW, Christie S, et al. Management of adults with acute migraine in the emergency department: the American headache society evidence assessment of parenteral pharmacotherapies. *Headache* 2016;56(6):911–40.
15. Orr SL, Aube M, Becker WJ, et al. Canadian headache society systematic review and recommendations on the treatment of migraine pain in emergency settings. *Cephalalgia* 2015;35:271–84.
16. Vinson DR, Drotts DL. Diphenhydramine for the prevention of akathisia induced by prochlorperazine: a randomized, controlled trial. *Ann Emerg Med* 2001;37:125–31.
17. Friedman BW. Managing migraine. *Ann Emerg Med* 2017;69(2):202–7. <https://doi.org/10.1016/j.annemergmed.2016.06.023>.
18. Vinson DR, Migala AF, Quesenberry CP Jr. Slow infusion for the prevention of akathisia induced by prochlorperazine: a randomized controlled trial. *J Emerg Med* 2001;20:113–9.
19. Parlak I, Erdur B, Parlak M, et al. Midazolam vs. diphenhydramine for the treatment of metoclopramide-induced akathisia: a randomized controlled trial. *Acad Emerg Med* 2007;14:715–21.
20. McCoy JJ, Aldy K, Arnall E, et al. Treatment of headache in the emergency department: Haloperidol in the acute setting (THE-HA study): a randomized clinical trial. *J Emerg Med* 2020;59(1):12–20.
21. Gaffigan ME, Bruner DI, Wason C, et al. A randomized controlled trial of intravenous haloperidol vs. intravenous metoclopramide for acute migraine therapy in the emergency department. *J Emerg Med* 2015;49(3):326–34.
22. Thomas MC, Musselman ME, Shewmaker J. Droperidol for the treatment of acute migraine headaches. *Ann Pharmacother* 2015;49(2):233–40.
23. Mattson A, Friend K, Brown CS, et al. Reintegrating droperidol into emergency medicine practice. *Am J Health Syst Pharm* 2020;77(22):1838–45.

24. Taggart E, Doran S, Kokotillo A, et al. Ketorolac in the treatment of acute migraine: a systematic review. *Headache* 2013;53:277–87.
25. Friedman BW, Cabral L, Adewunmi V, et al. Diphenhydramine as adjuvant therapy for acute migraine: an emergency department-based randomized clinical trial. *Ann Emerg Med* 2016;67(1):32–9.e3. <https://doi.org/10.1016/j.annemergmed.2015.07.495>.
26. Colman I, Friedman BW, Brown MD, et al. Parenteral dexamethasone for acute severe migraine headache: meta-analysis of randomised controlled trials for preventing recurrence. *BMJ* 2008;336(7657):1359–61.
27. Kirkland S, Meyer J, Visser L, et al. The effectiveness of parenteral agents to mitigate relapses after severe acute migraine headache presentations: a systematic review and network analysis. *Headache* 2024;64(10):1181–99.
28. Miller AC, K Pfeffer B, Lawson MR, et al. Intravenous magnesium sulfate to treat acute headaches in the emergency department: a systematic review. *Headache* 2019;59(10):1674–86.
29. Friedman BW, Garber L, Yoon A, et al. Randomized trial of IV valproate vs metoclopramide vs ketorolac for acute migraine. *Neurology* 2014;82(11):976–83.
30. Etchison AR, Bos L, Ray M, et al. Low-dose ketamine does not improve migraine in the emergency department: a randomized placebo-controlled trial. *West J Emerg Med* 2018;19(6):952–60.
31. Zitek T, Gates M, Pitotti C, et al. A comparison of headache treatment in the emergency department: prochlorperazine versus ketamine. *Ann Emerg Med* 2018; 71(3):369–77.
32. Piatka C, Beckett RD. Propofol for treatment of acute migraine in the emergency department: a systematic review. *Acad Emerg Med* 2020;27(2):148–60.
33. GBD 2016 Neurology Collaborators. Global, regional, and national burden of neurological disorders, 1990–2016: a systematic analysis for the global burden of disease study 2016. *Lancet Neurol* 2019;18(5):459–80. [https://doi.org/10.1016/S1474-4422\(18\)30499-X](https://doi.org/10.1016/S1474-4422(18)30499-X).
34. Jensen RH. Tension-type headache - the normal and Most prevalent headache. *Headache* 2018;58(2):339–45.
35. Ashina S, Mitsikostas DD, Lee MJ, et al. Tension-type headache. *Nat Rev Dis Primers* 2021;7(1):24.
36. Pellegrino ABW, Davis-Martin RE, Houle TT, et al. Perceived triggers of primary headache disorders: a meta-analysis. *Cephalalgia* 2018;38(6):1188–98.
37. Moore RA, Derry S, Wiffen PJ, et al. Evidence for efficacy of acute treatment of episodic tension-type headache: methodological critique of randomised trials for oral treatments. *Pain* 2014;155(11):2220–8.
38. Stephens G, Derry S, Moore RA. Paracetamol (Acetaminophen) for acute treatment of episodic tension-type headache in adults. *Cochrane Database Syst Rev* 2016; 2016(6):CD011889.
39. Tfelt-Hansen P, Langemark M. Parenteral treatment of episodic tension-type headache. Is there sufficient evidence? *Headache* 2014;54(5):922–3.
40. Weinman D, Nicastro O, Akala O, et al. Parenteral treatment of episodic tension-type headache: a systematic review. *Headache* 2014;54(2):260–8.
41. Diener HC, Gold M, Hagen M. Use of a fixed combination of acetylsalicylic acid, acetaminophen and caffeine compared with acetaminophen alone in episodic tension-type headache: meta-analysis of four randomized, double-blind, placebo-controlled, crossover studies. *J Headache Pain* 2014;15(1):76.
42. Lipton RB, Diener HC, Robbins MS, et al. Caffeine in the management of patients with headache. *J Headache Pain* 2017;18(1):107.

43. Bendtsen L, Evers S, Linde M, et al. EFNS guideline on the treatment of tension-type headache - report of an EFNS task force. *Eur J Neurol* 2010;17(11):1318–25.
44. May A, Schwedt TJ, Magis D, et al. Cluster headache. *Nat Rev Dis Primers* 2018; 4:18006. <https://doi.org/10.1038/nrdp.2018.6>.
45. Robbins MS, Lipton RB. The epidemiology of primary headache disorders. *Semin Neurol* 2010;30(2):107–19.
46. Fischera M, Marziniak M, Gralow I, et al. The incidence and prevalence of cluster headache: a meta-analysis of population-based studies. *Cephalalgia* 2008;28(6): 614–8.
47. Barloese MCJ, Beske RP, Petersen AS, et al. Episodic and chronic cluster headache: differences in family history, traumatic head injury, and chronorisk. *Headache* 2020;60(3):515–25.
48. Rozen TD. Cluster headache clinical phenotypes: tobacco nonexposed (never smoker and no parental secondary smoke exposure as a child) versus tobacco-exposed: results from the United States cluster headache survey. *Headache* 2018;58(5):688–99.
49. May A. Cluster headache: pathogenesis, diagnosis, and management. *Lancet* 2005;366(9488):843–55.
50. Benkii B, Kim SY, Koike N, et al. Circadian features of cluster headache and migraine: a systematic review, meta-analysis, and genetic analysis. *Neurology* 2023;100(22):e2224–36.
51. Brandt RB, Mulleners W, Wilbrink LA, et al. Intra- and interindividual attack frequency variability of chronic cluster headache. *Cephalalgia* 2023;43(2):3331024 221139239.
52. Long RJ, Zhu YS, Wang AP. Cluster headache due to structural lesions: a systematic review of published cases. *World J Clin Cases* 2021;9(14):3294–307.
53. Obermann M, Holle D, Naegel S, et al. Pharmacotherapy options for cluster headache. *Expert Opin Pharmacother* 2015;16(8):1177–84.
54. Francis GJ, Becker WJ, Pringsheim TM. Acute and preventive pharmacologic treatment of cluster headache. *Neurology* 2010;75(5):463–73.
55. May A, Leone M, Afra J, et al. EFNS guidelines on the treatment of cluster headache and other trigeminal-autonomic cephalalgias. *Eur J Neurol* 2006;13(10): 1066–77.
56. Dagenais R, Zed PJ. Intranasal lidocaine for acute management of primary headaches: a systematic review. *Pharmacotherapy* 2018;38(10):1038–50.
57. Matharu M. Cluster headache. *BMJ Clin Evid* 2010;2010:1212.
58. Rozen TD, Fishman RS. Cluster headache in the United States of America: demographics, clinical characteristics, triggers, suicidality, and personal burden. *Headache* 2012;52(1):99–113.
59. Leone M, D'Amico D, Frediani F, et al. Verapamil in the prophylaxis of episodic cluster headache: a double-blind study versus placebo. *Neurology* 2000;54(6): 1382–5.
60. Patel D, Yadav K, Taljaard M, et al. Effectiveness of peripheral nerve blocks for the treatment of primary headache disorders: a systematic review and meta-analysis. *Ann Emerg Med* 2022;79(3):251–61.
61. Friedman BW, Mohamed S, Robbins MS, et al. A randomized, sham-controlled trial of bilateral greater occipital nerve blocks with bupivacaine for acute migraine patients refractory to standard emergency department treatment with metoclopramide. *Headache* 2018;58(9):1427–34.
62. Friedman BW, Irizarry E, Williams A, et al. A randomized, double-dummy, emergency department-based study of greater occipital nerve block with bupivacaine

- vs intravenous metoclopramide for treatment of migraine. *Headache* 2020;60-(10):2380–8.
63. Hokenek NM, Ozer D, Yilmaz E, et al. Comparison of greater occipital nerve and supra orbital nerve blocks methods in the treatment of acute migraine attack: a randomized double-blind controlled trial. *Clin Neurol Neurosurg* 2021;207:106821.
 64. Láinez MJ, Marti AS. Sphenopalatine ganglion stimulation in cluster headache and other types of headache. *Cephalalgia* 2016;36(12):1149–55.
 65. Morgan A, Romanello G. Use of the sphenopalatine ganglion block to treat migraine headaches in the emergency department. *Cureus* 2022;14(1):e21428.
 66. Headaches in pregnancy and postpartum: ACOG clinical practice guideline no. 3. *Obstet Gynecol* 2022;139(5):944–72, published correction appears in *Obstet Gynecol*. 2022 Aug 01;140(2):344. doi: 10.1097/AOG.0000000000004878.